

DANJE-POLYMER SP. Z O.O. 37262  
MR. W. DANIELAK  
UL. KSIEZNEJ ANNY 4  
03866  
WARSZAWA  
POLAND

Declaration of Conformity  
Data report  
EN10204 Type 3.1  
Report number : 201202196123  
2012-01-13  
Page : 1 of 1

Lot Number : 203356  
Product : 141-111-0-50ST  
Product Description :  
Picketticket Nr : 11010375642  
Order Number : 7015070  
Shipped From : LOGISTICS CENTER  
Customer Order N : 9/12 W14.12.2011  
Customer Prod Ref :  
TDT Number : 93420157  
Rev.Number : 00  
Date of issue TDT : 1993-10-22  
Invoice number : 7019133

Test Description	Test Method	Unit of Measure	Average Result	Min. spec	Max. spec
<b>Actual Tests results (measured on this Lot)</b>					
MVR 300/1.2	ISO 1133	cc/10min.	10.20	10.00	14.00

*It is hereby stated that the material above has been inspected and tested in accordance with the conditions and requirements of our specification. This can be referenced by the Technical Delivery Term ( TDT ) above. The reported properties are a summary of the lot data on file at SABIC Innovative Plastics, drawn from the complete lot. Deviations as a result of standard production variables may occur.  
\*\* Potentially based on audit sampling.*

This document is subject to our general conditions of sale.